

6576



# HAVEKA BOUWPRODUKTEN

Van Goghstraat 2, 7701 ZL DEDEMSVAART

Tel: 06-10587776 E-mail: info@haveka.com

## CERTIFICATE OF QUALITY OF THE GOODS

A TEST NO : 03096 00

PRODUCT	: KALZIUMKARBID 50/80	WEIGHT	: 15,000 T
SEQUENCE NO	: 005988		
PACKING	: 100 kg fasser	150 PCS	
MEANS OF TRANSPORT	: PVXD07 OJ72T	EXPED. DATE	: 16.11.2010
CUSTOMER	: HAVEKA BOUWPRODUKTEN	HOLLAND	
sarza 3681			

NAME OF ANALYSIS		REQUIREMENT	RESULT
AZETYLEN	l/kg	MIN 300,000	309,000
PH3	vol. %	MAX 0,050	0,023
H2S	vol. %	MAX 0,015	0,012
DURCH WASSER UNZERRESTBARER REST	%	MAX 0,500	0,100

DATE OF ANALYSE 13.11.2010

CORRESPONDING WITH : PND 10-084-05

COMPUTER PROCESSING - WITHOUT STAMP